—

S0 ED cATEDRIOIMU RIERERW A S TEWATER @Eﬁ;@u |

www.tpomag.com
MARCH 2009

AND FPRE .:"'L:L;j_:. o
PAGE 30 '

Stream hmmnmturmg

Greemng the Plant: = =% In Ma{llson, Wis. | ']
Fuel {:Ellfecﬁ"‘nlng[_ ’ B _ S mra; iz‘ i
at DublinSan Ramon S S SRR TR e LY o

" , PRSTO 5T0
PAGE '|E i,ln I'.ﬂl.-'!.. |IL|'I;L ey mf ' B0 L& POSTAGE

I' II I."I-" 5 W GAGER CHANGE SERVICE REQUESTED BERMIT B GG
R

Hearts a"nd Minds*® ' 4
Wheels to Water in®
King Cuuntv Wash




MIORE
ANMMUNITION FROM
THE MAKERS

OF ROOTX

GREASE-X ROOTX

o3

Ftm a1 5 g

Complete sewer system maintenance

from a name you trust
Arm your crews with Grease-X

) ) You can count on Grease-X to be easy to use and effective because
to keep yvour pipelines FOG-free
[...]
};,Aqua Hen E':"EEE e 269-673-9559 www.psirotary.com

sispdenmanincmeas B W

tpomag.com  March 2009 7



HOWWEDOIT

Living Proof

A BIOMONITORING PROGRAM AT THE MADISON METROFOLITAN SEWERAGE DISTRICT'S

NINE S

PRINGS TREATMENT PLANT YIE

By Scottie Dayton

Madison Meatro resaarch biologist Jeff Steven takas samples of aquatic macrainver-

b

tebrataes on Badger Mill Creek. A Wildco D-Frame net and bottles are usad to collact
samplas that will be retumed to the biology lab for analysis. (Fhotos courtasy of
Madison Metropolitan Sewerage District)

he Madison (Wis.) Metropolitan Sewerage District has moni-

tored the chemistry of the effluent leaving its Nine Springs

Treatment Plant since the early 19408, In 1983, the staff
resedarch biologist began shocking fish and looking at aquatic insects
in the receiving streams as another way to monitor the discharge and
protect the envirenment,

The district’s effluent quality always met EFA and Wisconsin
Department of Natural Resources (DNR) standards. In 1986, the dis-
trict doubled the size of the plant, increasing retention time to lower
BOD and TS5, adding nitrdfication, and switching from chlodnation
to UV disintection. As effluent quality improved, pollution-intclerant
aquaric insects and fish began moving upstream,

Jeff Steven joined the district biomonitoring program in 1981
while finishing his master’'s degree in entomaology at the University of
Wisconsin. Today, as district research biologist, he is in charge of the
hiomonitoring program, bhut also takes monthly water samples at the

12 TREAIMENT PLANT OPERATOR

DS EVIDENCE OF WATER-QUALITY IMPROVEMENT

twor recelving streams, then has them analyzed in the lab for 18
paramizters ranging from metals and nutrients o sulfates and alkalinity
The scientific water chemistry data is indisputable evidence that
the district meets or outperforms EPA and DNR limits for point-source
discharpe. Its hiomonitoring program puts the cork in the bottle,

AQUATIC 5AMPLING

Two watersheds affect the Nine Springs plant. Initially, it dis-
Charged to Badbish Creek in the Yahara River watershed, As the city
expanded, the plant acoepted wastewarer from the city of Yerona, 10
miles west in the Sugar River basin. To return some of that water,
Nine Springs discharges 40 mad to Badfish Creek and returns 3 mgd
Lo thie Sugar River via Badger Mill Creek

April and Ocrober are the prime months for sampling receiving
streams for aguatic insects. Steven does It all in one day through
qualitative “kick” samples. He looks for fast-moving water over riffle
(rmocks and gravel), ©1 stand upstream, kick the streambed, and hold

“Qualty water attracts a diverse population

of predators and minnows. We like to see
northern hog suckers and mottled sculpin

because they are pollution-intolerant species.
JEFF STEVEN

my D-frame net downstream,” sayvs Steven. He takes throee kick same-
ples per sample site. There are four sample sites on Badfish Creek,
twiar on sugar Biver, and three on Badger Mill Creek,

Collected marerial is rinsed within the net, put ineo bottles, pre-
served, and brought back to the laboratory for sorting and identifica-
tlon. Steven selects 150 Insects from each sample, then puts them
under a microscape to identify the species, “1'm alwavs happy 1o
se¢ species that are more sensitive to pollution, as they confirm the
quality of our effluent,” he says,

FISH SAMPLING

There are three fish sampling sites on Badfish Creek, two on
Sugar River, and two on Badger Mill Creek. The team shocks four
100vard sections per site, using a walk-along stream-shocking bhoat
One person pulls the d-foot-long fat-bottom craft, and two walk in
front shocking with electric
probes on G-foot-long fiber-
plass poles. Direct current
from a gasoline-powered
generator pulls fish toward
the probes. All floating Fsh

TPO welcomes news about interesting
methods or uses of technology at your
facility for future articles in the How

We Do It column. Send your ideas to
editor@tpomag.com or call 877/953-3301.




Proven technology, lifetime suppurt.

- o

7

t"rmn.f ;"']ﬁfw e”(urﬂrf /a}fﬁ-::w

N e

1 ' -‘il-"'"'t-.r"'
* Oyer 600 DJ,}PHII.H

l"fﬁffr#w//f’f.n{n e”(mfm’ ht/fﬂfﬁ lf

" Carrousel® Systems inthe U.S,. = 4

« Producing 5:5:3:T{BOD:TSS; TN:TP) effluent since 1982

* Power turndown up (v 90% with no loss of mixing

f.}'m-'w' ."r 1 f.rf’:"f.:'f' :"J.:'t’ff’s;-'f'd'e [N

< EIMCO

! 3 R ]
(f’r’."r.-’?’_r"ﬁ"ﬁf-['['/.-.‘r’;-z'?ti'r.'.i'-' fr’['rr"f.-'.-’ -'.’ui'/{'f'{'.-"?.-'rfrr.'." -!’if ._1*{}

WATERTECHNOLOGIES Delivering solutions today. .. for tomorrow’s water

SCREENING | GRIT REMOVAL | SEDIMENTATION | DIGESTION | MBR | BIOLOGICAL | AERATION | FILTRATION | FLOTATION | STORM WATER | WATER REUSE

within the 100 yards are scooped up and put in the boat's wet well

LY OOV,

In Badhsh Creek, Steven has collected 45 species since shocking
hegan in 1983, He collected 27 species in Badger Mill Creek and 32
species in the Sugar River since shocking began in 19494

"We identity species, weigh and measure some, and release most
of them,” says Steven. “We keep a few minnows for positive identifi-
cation,” He alsa checks for lesions, skin problems, and deformities,
but is interested mostly in the types of fish

“Quality water attracts a diverse population of predators and
minnows,” he says, “We like 1o see northern hog suckers and mottled
sculpin because they are pollurion-intolerant species. Brown trouat
are good, too, as the DNR stocks them in Badger Mill Creek.”™

TANK TESTING

Another way steven monitors effluent is by pumping it through
two 95-gallon fish tanks, one in his office and the other next door in
the public education display room. Bluegills and green sunfish in the
tanks appear to be doing well, The tanks even served as a visual
alarm once, when Steven noticed the water a turbid brown. Looking
outside, he saw a broken sweep arm on a clarifier, At about the same

3®

EWT IE:AFI:FIEI'I.IEEL'
1879 -

Satn MO Eartousely Plant
Tl N

: : - ¢
vedr dnnirersdary o — 07

"

info.ewt@glv.com
find it all @ wawglv.com

Fish shocking in the Sugar River involves a bhoat, genarator, wat wall, fish shockers
and probes usad to deliver the electric currant to tha water.

time he called the director of maintenance,

tem identified the problem,

the plant’s SCADA 5ys-

Stewven initially did roxicity testing for the plant's NPRDES permit.
“The process involved raising water fleas and fathead minnows,” he

SAVE,

“Eventually, we discovered that sending the water samples 1o

independent laboratories was less expensive.”
Nine Springs has a solid relationship with the state Department
of Natural Resources, sharing data and working together. “1 am able

o show how the plant meets EPA and [NR
standards by what we collect in the feld,”
says Steven. “Those agencies are always
looking for different regulae
point-source discharges, and we feel they
will use aquatic insects and fish a lot more
In the future.”

should the time arrive, Steven recom-
mends that smaller communitics use 4 con-
sulting firm to monitor their receiving
PiOomonitoring
program is minimal, but vou need a biolo-
gist on statf,” he says. "1 don’t know of many
redatment plants except ours that has one.”
ateven's other role s public education,

The Nine sSprings biomonitoring  pro-
gram is in a long-term mode. No changes

'n'l.'iI!|.'.'-i- 1)

aireams, “The cost aof the

are anticipated unless regulations require
Previous data clearly show how changes in the plant’s
treatment process have produced a positive effect on

fish, aquatic Insects and water quality. tpe

The sewerage district’s research
biologist Jeff Steven places a "kick”
sample into a bottle at Badfish Creek.

e,

Wildco
800/ 799-8301

wwww.owildeo.com

tpomag.com  March 2009 13



top performer:  PLANT

shown at the Flat Creek secondary clarifier ara, from left: Danny Ingram, wastewater I
i treatmeant operations suparintendent of Gainasvilla Public! Utilities: Jarry Cagle, GPLU |
maintenanca manager; Randall Hulsay, assistant manager; Velma Woods, dewataring .
rainea; Bratt Buffingtondewalarngtraines: Tommy-Sith; operator;: Kant Kilby, shift &

| supenvizor; and Michael wWest, plant manager.. (Fhotography-by Harrs Hatcher) E_T—*._.-..-‘:-

N R
. _.|__=- --—J- _|I | I| ' - "
s, L e "

I L L e N MRS
—I"L-il '-I.._T: | .II 1:

-
o

AN INNOVATIVE FLOW EQUALIZATION SYSTEM HELPS THE AWARD-WINNING FLAT CREEK
WASTEWATER RECLAMATION FACILITY KEEP A STABLE PROCESS AND CUT ENERGY COSTS

By Jim Force

14 IREAIMENT PLANT OPERAINR



i*  Flat Creek Waste\
&, Reclamation F:

- Gainesville,
ﬂrw =
 TREATMENT LEVEL:

FLOW: 12 mad d
- 5 mgd to 6 mgc aueran -

] ‘ n = F
| o
r

THEY REALLY "GO WITH THE FLOW™ IN GAINESVILLE, GA.

For one thing, the community closely monitors conditions in Lake Lanier,
the source of its drinking water, which has fallen to historic low levels after 3
prolonged drought.

For another, the Flat Creek Wastewater Reclamartion Facility operates an
innowvative in-line flow equalization (EQ) system o cope with high volumes
of industrial wastewater from local poultry and tood processing plants.

“Chr operators have enough experience with the EQ) system 1o know
when 1o cut back or release wastewater inlo our treatment system,” Says
Michacl West, plant manager. “This maintains a nice even flow throughout
the plant.”

The Flat Creek operational team also optimizes power consumpticon and
maximizes contaminant removal at the 12 med (design) plant, That's impo-
tant, since the plant uses high-end advanced treatment processes and
discharges into a tributary that directly feeds Lake Lanier.

" The city made a point ot involving treatment
plant operators in the design of our facility
expansion in 2000. They worked closely with

our design consultant.”
MICHAEL WEST

AN PROMN b P ) |

At Flat Creek, preliminary treatment steps include bar screens and grit
traps, before an influent pump station lins wastewater 1o a distribution box
feeding two pairs of dissolved air Aotation (DAF) units, This is a bit unusual
for primary treatment, explains West.

“¥ears ago, our poultry industries delivered wastewater that was high In
fars and qils that wouldn't settle in conventional basins,” he savs, Industrial
pretreatment and monitoring has eliminated much of the grease and oil, but
the DAF units augment grit and sand removal and help his staff do a better
job in controlling solids.

For secondary treatment, Flat Creek relies on activated sludge treatment
via a three-stage Carrousel oxidation ditch supplied by Eimco Water
Technologles, followed by secondary clarifiers,

Tomeet the high effluent quality requirements (3-log removal of caliform,
according to the most recent permit), the plant operates deep-bed, continu-
ous-backwash sand filters; tube settlers; and ultraviolet light treatment, The
Densalleg units are from Degremont Technologies; the UV supplier is
Adquionics Inc.

A pair of 1.5- by 2. 0-meter plate-and-frame filter presses manufactured by
LS Filter (now Siemens Water Technologies) dewater blosolids. A private
contractor, ERTH Products LLC of Peachiree City, Ga,, takes the filter cake
and has it hauled to Plains, Ga., where it is mixed with pecan and peanut
shells and converted into compaost,

The Flar Creek treatment train is heavy on innovations, many derived
with input from operators when the plant was expanded earlier this decade,
West's team includes assistant manager Randall Hulsey; day shift supervisors
Kent Kilby and Ron Carver; night shift supervisors Van Couch and Bomba
macrerhield; and operators Tommy Smith, Dewayne Cooper, Billy Duncan,
Jimmy Ropers, George Parks and trainee Joey Odell. Trainees Velma Woods
and Brett Buffington operate the dewatering equipment. Gene Brown is the
maintenance specialist,

“The city made a point OF involy-
ing treatment plant operators in the
design of our facility expansion In
200007 explains West. “They worked

Flat Creek Wastewater

Reclamation Facility

closely with our design consultant TS5 10 mg/l
[Jordan, Jones and Goulding Inc. of CBOD 2.5 mg/l
Norcross, (a.].” Ammaonia 0.5 mg/l
SMOHYTH FLOYK Fecal coliform  23/100 mi
The in-line EQ svstem is one of Turbidity MTL

the most important of the new
ideas. “Our SCADA system allows the operators 1o control the flow of water
1o either set of DAF units or both with the click of a mouse,” explains West,
Since the DAF units are the heart of the solids removal Syseem, the
SCADA system enables operators to set the amount of waste activated sludge
flow 1o the DAF and/or the recycle clarifier. Each of the waste lines use elec-
trically operated modulating valve actuators thar are controlled through PID
loops provided through the SCADA software,
The overflow from the DAF trains goes into two EQ tanks, where opera-
tors contrcl the valves and regulate Ao into the remainder of the treatment

tpomag.com  March 2000 15



HOW TO WRITE AN 0&M MANUAL

The Flat Creek WRF staff has “taken the book by the horns™ when it comes to O&M manuals.
“"Usually, a municipality will pay a large sum for an O&M manual that makes a fine doorstop

because it is so huge but not very useful,” says plant manager Michael West.

The Gainesville gang took a different approach. “First, we described the plant, the flow, the oper-
ation, all in detail,” West explains., " Then we added a section that listed individual O&M manuals for
each process and designated specific locations where these separate books would be maintained.”

The end result, says West, was a much smaller manual that is useful and was not costly to
publish. “We've repeated the procedure for the last three plant upgrades, and each of the revised
operation manuals carrigs the official stamp of approval from the Georgia EPD [Environmental

Protection Division),” says Waest.

More than 10 years ago, West also started a standard operating procedures manual specific to
eveary major process operation at the plant. “We laid out step-by-step procedures and valve lineup
instructions for almost every major plant evolution, such as switching aeration trains, tertiary trains
and UV trains,” West says. "Each individual SOP would give instructions for normal operations,

abnormal operations and troubleshooting.”

After the original hard copy was completed, the team converted the S0P to PDF format and
loaded it onto the server so multiple users could access it from many computer locations.

"We worked specifically with each of the various system integrators to design the controls for
the UV automatic dosage system, the recirculation PID loops for the tertiary system, the RAS loop
for the activated sludge system, and all of the PID loops that control the WAS system,” West says.

"We've been afforded a good deal of latitude in our participation with our engineers and system

integrators on each plant upgrade since 1995.°

Gary Fard, lift station technician
from the maintenance division,
chacks chamical pump opearation on
a Pulsafaader hydraulic diaphragm
matering pump at lift station 14.

system, Three wethered surface acr-
ators (from Ecodyne and Lighonin
[an SPX brand] ) aerate the contents
of the tanks,

“Cenerally, we save up on flow
during the week, and then release
Ao for treatment on Saturdays and
sundavs when the How imto the
plant 15 reduced,” explains West
“The normal routine is that the EQ
basin should be empty on Monday
morning. The relatively low fow
typical of the weekend starts to pick
up on Monday mornings as the
industries begin production, An
operator will close back a lictle on
the flow-control valve that is just downstream of both EQ basin drain valves
1cr start the weekly accumulation process,”

When the level in the EQ basin activares at least one of the floating acra-
tors, the operator opens the flow-control valve to set the flow through the
plant. The poal of In-line equalization s to maintain a seven-day mean flow
of 5.5 med to & mad, except in wet weather conditions

“Our operators know from years of experience how much should have
accumulated in the EQ basins during the course of the week, and they can
[...]
then transported by a fleet of utility-owned Freight
ABS USA Inc. JWC Environmental i W " S e ey W S e e
EUE'TE-E'E?UD MDJIEEI'EETT RS § J-|||. = PSS, 1M ST el .- :II I ...
www.absgroup.com WWW. Wee.com approved helds on farms and ranches within five miles of the

AGCO Corp. Rockwell Automation Inc. ORI, ghalt - e
HH38,/949-5525 www. rockwellautomation.com | here, city personnal use a lemmalaator injector (AGLO Corp.,

WWW.BQCOCOrP.Com : - e R 2 R SR
Wila EMIU USA LLC Duluth, Ga.) t OV the mat ; to the earth « a daily basi
| gallons. In tn

AUMA Aﬂtuatm Be6/A76-0323 ast year, Bozeman land-applied about 10 million
71247T43-2862 WAL Wi lo-emu-usa.com vinter maonths (November throuah March) the li

IJHIJIJ"‘!I _,I_,.I

bk Wonderware stored 1n a 5-million-g;
Force Flow Inc. 249/7Z7-3200 ur biosolids have
B00/893-6723 wwe wonderwara.com
wiww forceflow.com we produce a very cleai

Hach Co supenntendent.
S22 7-4224
www hach.com

a close eye on the clarifierssOne 0 '3'

b . - .

to operations foreman Herb Bartle. He's meticulous in mﬂmtnrmg an

®
e : - =
controlling our biological process. - -
Q Q D P A biosalids lagoon at tha Bozeman
TOM ADAMS . : plant storas the matarial for latar
application to farmland.




top performer: OPERATOR

ALWAYS GIVING

AWARD-WINNING OPERATOR ANDREW KNIGHT BRINGS ENERGY AND INNOVATION
10 THE BIOSOLIDS PROCESS AT PORTLAND'S COLUMBIA BOULEVARD TREATMENT PLANT

By Ted J. Rulseh

FOR ANDEEW KNIGHT, EVERY DAY AT
WORK [5 DIFFERENT. WHAIL NEVER
changes is his enthusiasm for his job as an operator
II ar the 200-mpd (design) Columbia Boulevard
Wastewater Treatment Plant in Portland, Ore,

Knight, an eight-year emplovee of the plant,
works as a lead operator in the biosolids area,
which processes some 40 dry tons per day, His pas-
sion for doing a quality job grows in part from his
love for the plant’s receiving stream, the Columbia
River, where he fishes for salmon and sturgeon,

Knight's dedication has earned him not only
the: respect of his peers and managers bue also
recognition from the Pacific Northwest Clean Water
Association (PNCWA), which named him Oregon
Operator of the Year for 2008

"You need to have personal drive,” says Knight.
“You need 1o have some persanal motlvation, For
me it's the environment. IUs definitely a priority of
mine to keep the river clean, 1 want my daughters
ty be able to fish it, and I want to continue to have
a good, healthy river for myselt

1 want to g0 home at the end of the day anc
feel good about mvself. 1 want to feel at the end of
the day that 1 earned my pavcheck, and that 1 dic
Lhe hest oy 1 could,”

Andrew Knight, a lead biosolids operator at
the 200-mgd (design} Columbia Boulevard
Wastewater Treatment Plant in Portland, Ore,,
was named Operator of the Year for 2008

by the Pacific Northwest Clean Water
Association, (Photography by Caryl Young)

In its award summary, the PNCWA clted his
service on a plant safety commuittee and his handling
of several job hazard assessments. His group at
Columbia Boulevard achieved certification under
Oregon OSHA's Safety & Health Achievement
Recognition Program (SHARP),

“Andrew is fregquently asked o participate on
teams and committees where his operational
viewpoint is valuable,” the award summary said
“He has exceptional communication skills, takes
pride in his work, and sincerely cares about the
effectiveness of his efforrs.”

PURSUING AN INTEREST

Knight's interest in the outdoors and the envi-
ronment led him 1o enrall in the Matural Resources
proram ac Oregon State University after high school
After three years there, he saw a weak job market
and fierce competition for the few jobs available,

“1 had a friend who was in the wastewater busi-
II|l ness, and he told me a litde aboat it Knight says
“I transferred o Linn Benton Community College
in nearty Albany| and entered cthe Water and Waste-
witer Technician program there,” He received a
two-yvear associate’s degree in 20X,

After graduation, he won a summer internship
at Columbia Boulevard, where he did maostly

"CAN-DO, CAN-CHANGE'

His supervisor, Tuong Neguven, observes that Knlghe is full of ideas and
likes challenges, “Andrew has a great approach o his work,” Neayen says,
"He has a can-do attitude, a can-change attitude, that is really refreshing.
Evervhaody has ideas, but when vou want somebody 1o take an idea and do
something with it and make it work, that would be Andrews”

Knight is responsible for optimizing performance in the biosolids area at
Columbia Boulevard. His primary job is to operate gravity belts and the poly-
met control system, but he has also been involved in operating belt presses,
lagoon dredeing equipment and batch systems, and in laboratory analysis.

34 TREATMENT PLANT OPERATOR

general housekeeping and got an introduction to
the plant and the Industry. At the end of the internship, he accepted a
traines position, Two years later, he moved up ta an operator I slot in the
Bicsolids are:
After six months there, he joined the Special Operation Group (50() as
4 member of a quick-response team handling maintenance tasks, emergencies
and special projects, A few years later, he transferred back 1o the hiosaolids
area to et a work schedule more conducive to spending time with famiby He
and wife Kristin have two daughters: Adrienne, 3, and Lindsey, & manths,
Alomg the way, Knight has earned continuing education units (CELS) in



Knight, shown measuring the
sludge blanket in a clarifier, draws
part of his mativation from his

attachmeant to the Columbia River

and the nead to keep it clean. ——

—
-

" You need to have personal drive. You

need to have some personal motivation.

For me it's the environment. |t's
definitely a priority.ot'mine to keepthe
river cleanel want my daughters taae
able to Tish it.and 'wanigio COntinLUe o

have.a good, healifiV FIVER far FRySelis
ANDREW KNIGHT

Andrew Knight,
Columbia Boulevard

Wastewater Treatment
Plant, Portland, Ore.

EXPERIEMNCE:
8 years

POSITION:
Operator 2

WORK AREA:
Biosolids

DEGREE:

Associate’s, water and
wastewater technology, Linn
Benton Community College,
Albany, Ore.

GOALS:

Finish four-year college
degree; gain state certification;
advance into management

tpomag.com  March 2000 35



g

[EpE———

Knight seas a bright future and high carear satisfaction in tha wastawater
treatment industry.

short-school classes at Clackamas Community College in Oregon City, in A
program sponsored by the Water Environment Federation.

PART OF A TEAM

Knight's team consists of half a dozen operators on rotating shites. On a
given day, two operate the dredge that draws biosolids from a 37-acre lagoon
12 he fed to two holding anaerobic digesters, and one operates the four belr

"Andrew has a great approach to his work.
He has a can-do attitude, a can-change attitude,
that I1s really refreshing. Everybody has ideas,

but when you want somebody to take an idea
and do something with it and make 1t work,

that would be Andrew.”
TUONG NGUYEN

presses (Ashbrook Simon-Hartley), Knight or a colleague Tunctions as lead
operdator, running the three gravity beles (also Ashbrook Simon-Hartley) and
controlling the polymer system.

The lead operator is alsa the first point of contact for any plant employes
who interacts with the biosolids group, “We deal with maintenance people
and electricians and facilitate when they can come in and shut down equip-
ment for malntenance or repalrs,” Knight says.

Because the equipment is old, workdays can be somewhat unpredictable,
but the biosolids area is still a more stable workplace than the wet side, where
flows can range from 15 mgd at night to 300 mgd during a daytime rainstorm.

ENHANCING THE PROCESS
In the biosolids treatment process, waste activated sludge (WAS) is thick-
ened up o 5 percent solids using gravity belts and polymer before being sent
o pwa of eight digesters (1.3 million 1o 2.4 million gallons/each, capacity),
After 20 days, about 30 percent of this digested, chickened WAS 15 sent to
the lagoon for further aging and conditioning. The remaining 20 percent is

365 TREATMENT PLANT OPERATOR

ADDING INNOVATIONS

The Columbia Boulevard Wastewater Treatment Plant in
Portland, Ore., protects the Columbia River with a design capa-
city of 100 mgd. Built in 1952, this secondary treatment plant
has been expanded or upgraded six times, most recently in
2000 with the addition of new dry-weather primary clarifiers.

These covered, concrete tanks include two chemical scrub-
bing towers that control sewage odors with filtering capacity of
33,000 cfm. Among other innovations, an anoxic flow process
was added to the secondary treatment phase in 1993, making
the plant one of the largest in the country to convert to that
process. This addition minimized the need for additional chlori-
nation while increasing secondary treatment flow,

A new headworks building added in 19897 is totally enclosed
and also uses chemical scrubbers. Landscaping features native
plants, a pond and wetlands.

The year 2000 saw completion of the Columbia Slough
Consolidation Conduit, which keeps combined sewage and
stormwater from overflowing to the Columbia Slough. An
influent pump station with three motor-driven pumps delivers
up to 30 mgd from the conduit to the plant headworks during
dry weather. During heavy rains, six larger pumps can deliver
an additional 135 mgd.

The plant uses sodium hypochlorite for disinfection. A
dechlorination facility on the banks of the Columbia River
reduces chlorine residual to no more than 1.0 ppm. The facility
uses liquid sodium bisulfite to dechlorinate the effluent.

The treatment plant staff i1s committed to eliminating odors
beyond the plant boundaries, and the city Bureau of Environ-
mental Services has invested more than %5 million toward
that goal.

Columbia Boulevard Wastewater Treatment Plant
MPDES PEREMIT REQUIREMENTS

BOD 30 mg/l monthly avg.; 45 mg/l weekly avg.
TSS 30 mg/l monthly avg.; 45 mg/l weekly avg.
Total Residual Cl; Not to exceed 1.0 mg/l

pH 6.0-9.0

Coliform 126/100 ml monthly
(no sample to exceed 406/100 ml)

mixed with digested primary sludge and dredged sludge from the lagoon
hefore being sent to the belt presses, “This ‘soup du jour’ blend is where the
skills of Andrew’s team show through, as they produce the best possible
biosolids cake, consistently north of 20 percent dry solids,” Nguyen says.

After digestion, finished hiosolids are dewatered on the helt presses 1o a
cake containing about 20 percent solids, A contractor then hauls the material
to the land application site, a privately owned farm and ranch cperation out-
sicle Portland.

When a large digester was recently taken down for several months for
installation of a new mixing system, a solids-handling problem arose that
Knight helped 1o remedy. “Because one of our two main digesters was down,
wie were working with one digester,” Knight says. “We were pulling solids out
of that digester while also pumping dredge mateal into it,




PITCHING RIGHT IN

When Tuong Nguyen took over responsibility
for the biosolids area at the Columbia Boulevard
Wastewater Treatment Plant, he quickly noticed
Andrew Knight's willingness to take ownership
of projects.

As a public works supervisor 2, Nguyen over-
sees a total of 24 operators. His first impression
of the biosolids area was that it badly needed a
facelift. " The building had been neglected,” he
says. "It was operational, but not very clean. |
took it on myself to improve the workplace, and
Andrew was one of the first to jump on board.

“One of the first things | did was ask Andrew
to see what he could do about the office floor,
which was in very poor condition. | told him, ‘It
vou can find a way to improve this floor, I'll get
the money.”

"Right away, Andrew started checking
around for prices, and he worked with our store-
keeper to get bids for repair,” Nguyen says.

he hopes in time to further his edu-
cation, He planned to take his state
certification exam in March.,

1 studied three years at Oregon
State, but didn’t finish my bache-
lor's depree,” he says, “I'd like to go
hack and do that, especially 1o s
a good example for my daugheers,
Eventually I'd like to ger into the
management team here, I think we
have a real strong team, and
would be nice to be a part of that

“1 think 1 have a solid career
here in an industry with a very
strong outlook,” Knight says. ©l
earn good pay and decent benefits,
| have job security and a place I can
come tooand foeel as if I'm doing
something for the environment.
There aren’t many young people
in the wastewater field, There's 3
whole lot of opportunity for those
of us who are here.” tpa

; : :
The contractor ripped the old flooring out and Knight's supervisor, Tuong Nguyen {right), praises Ashbrook Simon-Hartley
replaced it with new linoleum. Andrew mowved him for his positive attitude and willingness to take BO0/362-9041

the equipment and cleared the room out so the on challenges.

www.ashbrookcorp.com

contractor could go in and work.”

Next came the process lab, where Knight washed the walls and prepared them for painting.
"Soon co-workers took after him and pitched in,” Nguyen says. "A positive attitude can be
infectious. The facility now looks spotless. Every time | walk in there, | feel good, and the operators

who work there feel good.”

“The way our piping was set up at the time, the line we were pulling out
of to teed the belt presses was the same one our lagoon dredge line pumped
into, 50 we were mixing the flow and sending direct lagoon flow over the

belt presses, You need a fairly uniform flow over belt presses in ordaer to run
ywoper polymer ratios. If your feed is highly variable, vou can’t set the belt
wesses right o get good-quality cake,”

Knight and colleagues found a way to split the Hows, isolating the pump
low to the presses from the flow entering the digester from the dredge. "It
sounds simple, but it really wasn't,” Knight says. “It saved us a lot of headaches.™

LOOKING AHEAD

Challenges like that help keep Knight enthusiastic. He's especially inter-
ested in the technology coming into the field, "Things are changing
constantly,” he notes, “Operators need strong computer skills today. Maybe
15 vears ago, everything was push-button manual start. Now everything is
on 4 HCADA system. Without computer skills, yvou're godng 1o be in a world
Of hurt

1 spend a kot of my time looking at trend charts. That alone gives us a
wedlth of knowledge,” Knight savs. “Betore, when s rnwthjjm unusual hap-
pened, you reacted from experience, of rom memory, Now, 1 can ook
through a dozen trend charts and see that ar 2:38 pamn., [lﬁﬁ spike occurred
Why did it happen? I can look at other trend chants and see what might have
rigeered it. Did a pump go out? Rid a pump tuen on? Did cur pH go up? It's
a lot easier to troubleshoot now with the advent of computers,”

As one who thrives on change, Knight sees a bright future at Columbia
Boulevard and in the profession. While his main focus now is on his family,

HICT MNIEW'S T Preromier - =|.|-.-.::r Ir |'.--::.: T

BRODUCT A"
S LIBSERIRE B TOMR AL GLIDE THEL

HERATS mad i - DEDECAT ED T sl P, TR ATEE B

:.'rl:l'.'|': W
ﬁ&

.H- L ||I t |-:.5-"|'F_F| _"-'5'"'” Togs Famdomrsm. Uy

m Trean fha Tdloe s "o Wapuwrra Te
: &l =1

1§

I:l'HLIr-I'E Tral =T o EIH L=y

= EE POl ERre T 05 EFn et iy 3o ey
FLINIERE L CLESHEE EEPD

-}
-
=
4
=
1

tpomag.com  March 2000 3/



product focus

LAB ANALYSIS TOOLS AND INSTRUMENTS HELP
TREATMENT FLANTS KEEP PROCESSES ON TRACK

AND STAY IN COMPLIANCE WITH PERMITS

By Scottie Dayton

he real work of treatment gets done in the acration basins and clarifiers, but there's
no discounting the importance of the laboratory Here's a look at an assortment of

tools and technologies that help treatment plant teams keep a handle on their
processes and keep their effluent in compliance with NPDES permit requirements.

ONE-HAND METER

The portable Ultrameter Il from Myron L Co. simplifies and streamlines
testing in the lab or in the feld, Technicians merely fill the cell cup, push a